Environmental
Protection

Vincent Sapienza
Acting Commissioner

James Mueller, P.E.
Acting
Deputy Commissioner

Keith Mahoney, P.E.
Acting LTCP Program
Manager

Bureau of Engineering
Design and Construction
96-05 Horace Harding
Expressway- 4t Floor,
Corona, NY 11368

Tel. (718) 595-5973
Fax (718) 595-5999

July 31,2018

Joseph DiMura, P.E.

Director, Bureau of Water Compliance

New York State Department of Environmental Conservation
625 Broadway, 4th Floor

Albany, New York 12233-3506

Re: CSO Order on Consent (DEC Case No.C02-20150529-1)

Appendix B, VIIL. Newtown Creek CSO, A. Submit Approvable Drainage
Basin Specific LTCP for Newtown Creek

Dear Mr. DiMura:

In accordance with Paragraph VIIL.M. of the above referenced CSO Order, the
[...]
WQ Criterion for DO (Class SD) are predicted to be attained at all stations for the preferred alternative.
The average annual attainment of the Class SC criteria for the entire water column is presented for the
preferred alternative in Table 8-30. As discussed in Section 6, analysis of attainment of Class SC DO
criteria are complex because the standard allows for excursions from the daily average limit of 4.8 mg/L
for a limited number of consecutive calendar days. To simplify the analysis, attainment was based solely
upon attainment of the daily average without the allowed excursions. The results indicate full attainment
(at least 95 percent) of the acute criterion (never less than 3.0 mg/L) for the preferred alternative.
Attainment of the chronic criterion (greater than or equal to 4.8 mg/L) ranges from 84 to 96 percent for the
preferred alternative. As discussed in Section 6, the gap analysis indicates that with 100 percent CSO

A=COM

with Ha; en

Submittal: July 31, 2018 SD-115



CSO Long Term Control Plan Il
Long Term Control Plan
Newtown Creek

Table 8-28. Model Calculated (2008) Preferred Alternative DO
Attainment —
Existing WQ Criterion — Aeration System Operational

DO Annual Attainment (%)
) Class SD 2 3.0 mg/L
Station 75% Control at BB-026,
62.5% Control at NC-015, NC-
083, NC-077

NC4 100

Main Channel
NC5 100
Dutch Kills NC6 99.0
NC7 100
Main Channel NC8 100
NC9 100
Maspeth Creek NC10 99.7
English Kills NC11 100
East Branch NC12 100
NC13 99.8

English Kills
NC14 96.2

|
A=COM
Submittal: July 31, 2018 SD-116

with Ha; en



CSO Long

Term Control Plan |l

Long Term Control Plan

Newtown Creek

Table 8-29. Model Calculated (2008) Preferred Alternative DO Attainment
of Class SC WQ Criteria — Aeration System Operational

DO Annual Attainment (%)
) 75% Control at BB-026,
Station 62.5% Control at NC-015, 083, 077
Class SC Class SC
Chronic'" Acute®?
NC4 94 100
Main Channel
NC5 95 100
Dutch Kills NC6 88 100
NC7 96 100
Main Channel NC8 94 100
NC9 93 100
Maspeth Creek NC10 91 99
English Kills NC11 90 99
East Branch NC12 88 99
NC13 87 99
English Kills
NC14 84 97
Notes:

(1) Chronic Criteria: 24-hr average DO= 4.8 mg/L with allowable excursions to = 3.0
mg/L for certain periods of time.
(2) Acute Criteria: DO= 3.0 mg/L.

control, the Class SC Chronic criterion would still not be met at Station NC14, although it would be met at

all other Newtown Creek stations.

Table 8-31 summarizes the projected levels of attainment for the Potential Future Primary Contact WQ
Criteria. Values presented for the preferred alternative were interpolated from the 50 percent and 75

percent control runs. As indicated in Table 8-31, attainment of the 30-day rolling GM for Enterococci is
projected to range from 72 to 91 percent. Attainment of the 90" Percentile STV criterion is projected to

range from 6 to 26 percent.

Submittal: July 31, 2018

SD-117

A=COM

with Ha; en



CSO Long Term Control Plan Il
Long Term Control Plan
Newtown Creek

Table 8-31. Model Calculated 10-Year Preferred Alternative Enterococci Percent Attainment of
Potential Future Primary Contact WQ Criteria

75% Control at BB-026,
62.5% Control at NC-015, 083, 077
2008 Recreational Season% 10 Year Recreational Season
Station Attainment" % Attainment!"?
30-day Rolling 90" Percentile |30-day Rolling [ 90" Percentile
GM <30 STV <110 GM <30 STV <110
cfu/100mL cfu/100mL cfu/100mL cfu/100mL

NC4 100 19 91 26

Main Channel
NC5 100 11 90 19
Dutch Kills NC6 99 18 90 25
NC7 100 10 90 20
Main Channel NC8 100 11 90 22
NC9 100 10 90 20
Maspeth Creek NC10 100 19 90 25
English Kills NC11 98 5 83 11
East Branch NC12 88 4 72 6
NC13 98 5 83 12

English Kills
NC14 88 4 72 6
Notes:

(1) The recreational season is from May 1% through October 31°.
(2) Values interpolated from 10-year simulations of 50% and 75% control
tunnel (with 75% control at BB-026) runs.

The preferred alternative is based on multiple considerations, including public input and environmental
and water quality benefits and costs. The LTCP assessment shows that the preferred alternative would
achieve recreational season (May 1% through October 31%) attainment of the Existing WQ Criteria for
fecal coliform bacteria at all sampling locations in Newtown Creek, based on the 2008 typical year.
Annual compliance with Existing WQ Criteria for fecal coliform bacteria would not be met at any of the
sampling locations in Newtown Creek with the preferred alternative.

Assessment of compliance using a 10-year continuous model run indicated that recreational season (May
1% through October 31%) compliance would be in the range of 83 to 93 percent. The difference between
the 2008 and 10-year attainment is likely due to certain months during the 10-year period having more
rainfall than the months in 2008. In addition, the documented low circulation and flushing in the upstream
reaches of Newtown Creek contribute to more extended impacts of the bacteria loads from larger storms.
The preferred alternative will also provide significant reduction in CSO volume and frequency of overflow.
The preferred alternative is projected to reduce CSO discharges to Newtown Creek by approximately
65 percent, and CSO events are projected to be reduced by 55 percent.

A=COM

with Haé en

Submittal: July 31, 2018 SD-118




CSO Long Term Control Plan Il
Long Term Control Plan
Newtown Creek

As described above, underflow baffles were evaluated as a means to provide floatables control at outfalls
BB-009, BB-013, and NCQ-029, which were the next three largest outfalls after BB-026, NC-015, NC-077
and NC-083 in terms of annual CSO volume. Based on that evaluation, providing an underflow baffle for
outfall BB-009 appeared to be feasible. More detailed evaluations are needed to confirm the feasibility of
providing an underflow baffle with a bending weir at NCQ-029, based on potential siting constraints. At
each of those locations, regulator modifications will be required to achieve hydraulic neutrality in the 5-
year, 2-hour storm with the underflow baffle in place. Providing a baffle for outfall BB-013 was determined
to be infeasible due to siting constraints associated with the needed requlator modifications. The need for
an underflow baffle at outfall BB-009 and an underflow baffle with bending weir at outfall NCQ-029 will be
determined based on a floatables monitoring program to be implemented for those two outfalls.

The key components of the preferred alternative include:

e Expansion of the Borden Avenue Pumping Station to 26 MGD capacity, with a new diversion
structure and gravity pipe from Outfall BB-026, and a new force main to the Kent Avenue Gate
Structure;

e A storage tunnel that will capture 62.5 percent of the annual CSO volume from Outfalls NC-015,
NC-083 and NC-077, with the final route to be determined during subsequent planning and
design activities;

e A dewatering pumping station; and
e Appurtenant near-surface connecting conduits and structures; and

e Floatables control at outfalls BB-009 and NCQ-029, if determined to be necessary based on a
floatables monitoring program for those outfalls.

The implementation of these the elements addressing outfalls BB-026, NC-015, NC-083 and NC-077 has
a NPW ranging from $703M to $730M, reflecting $5.0M of annual O&M over the course of 20 years for
the BAPS and 100 years for the CSO Deep Storage Tunnel. Floatables control at outfalls BB-009 and
NCQ-029, if necessary, would have a NPW of approximately $25.5M, reflecting $36,400 of annual O&M

over 20 years.

The proposed schedule for the implementation of the recommended plan is presented in Section 9.2.
Floatables control at outfalls BB-009 and NCQ-029 is not included in the implementation schedule, as the
need for those projects will not be known until the completion of the floatables monitoring program for
those outfalls. The DEC has established a milestone date of August 31, 2018 for submittal of an
approvable floatables monitoring plan for outfalls BB-009 and NCQ-029.

8.5.d Newtown Creek Wastewater Treatment Plant Performance During CSO Pump-back

The following presents an analysis of the impacts to the Newtown Creek WWTP of a 60-MG CSO
Storage Tunnel in terms of infrastructure and equipment capacity and total nitrogen loadings. During wet-
weather events, CSO will be prevented from overflowing at Outfalls NC-015, NC-083 and NC-077 by
diverting it into a CSO storage tunnel for subsequent treatment after the rain event subsides. In
evaluating plant impacts from the captured CSO, a 24-hour pump-back was considered, which would
contribute an additional hydraulic and mass loading to the Newtown Creek WWTP.

First, an analysis of historical data from 2012-2016 was performed to estimate the potential process
impacts and limitations. Next, a calibrated BioWin model was used to estimate impacts to plant

A=COM

with H&L en

Submittal: July 31, 2018 SD-119



CSO Long Term Control Plan Il
Long Term Control Plan
Newtown Creek

equipment/infrastructure. Additionally, impacts to the total nitrogen effluent discharges from the plant
were quantified during CSO pump-back conditions. A conservative “worst-case” analysis provided an
upper limit on the potential CSO storage volume, but recognizing that the impacts would be of limited
duration.

Historical Data Analysis
The Newtown Creek WWTP has a DDWF capacity of 310 MGD and a peak wet-weather capacity of

700 MGD. The historical plant influent concentrations for key pollutant parameters are shown below in
Table 8-32.

Table 8-30. Newtown Creek WWTP Historical Data Analysis 2012-2016- Plant Influent

Historical Average

Parameter (Total) Wet Weather Average
TSS, mg/L 157 188
CBOD, mg/L 178 152
TKN, mg/L 29 23

BioWin and State Point Analysis Modeling

A calibrated BioWin model for the Newtown Creek WWTP was used to analyze process impacts and
ensure sufficient infrastructure and equipment capacity exists during CSO pump-back. From a loading
perspective, CSO storage will increase the process loadings to Newtown Creek during CSO pump-back.
The model was used to determine: (1) the aeration tank solids inventory requirement to maintain a solids
retention time (SRT) of 1.25 days to ensure sufficient bio-flocculation; (2) the impact of increased solids
on final clarifier solids loading in conjunction with a clarifier State Point Analysis (SPA); (3) aeration
requirements related to the increased loads; and (4) solids handling equipment capacity.

Using plant data, the increase in process loadings during CSO pump-back is shown in Table 8-33.

Table 8-31. Secondary Process Loadings During CSO Pump-back of 60 MG in 24-hours

Parameter Avg Raw Influent' CSO Component® Totall-fae:icr)‘r;dary % Increase
TSS, Ibs/d 347,100 84,300 431,300 24%
ISS, Ibs/d 49,000 39,500 88,400 81%

CBOD, Ibs/d 350,600 52,700 403,300 15%
TKN, Ibs/d 57,300 6,400 63,600 1%

1. Forecasted 2040 average flows using influent concentrations from 2012-2016
2. Calculated using recorded influent concentrations during wet weather 2012-2016

Process modeling confirmed that the increase in secondary solids and loadings to the final settling tanks
(FSTs) will not exceed the capacity of the FSTs. As shown in Table 8-34, Newtown Creek has sufficient
aeration, thickening, and anaerobic digestion capacity.

A=COM

with Haé en

Submittal: July 31, 2018 SD-120



CSO Long Term Control Plan Il
Long Term Control Plan

Newtown Creek

Table 8-32. 60 MG CSO Storage Tunnel at Newtown Creek and Impact on Equipment Capacity

Model Capacity Available
Equipment Parameter Total Capacity Prediction (Y/N)
Aeration Flow Rate 180,000 scfm (5 of 7 total Units) | 139,000 SCFM Y
Thickening | Feed Concentration 2,000 to 10,000 mg/L 4,300 mg/L Y
Centrifuges Feed Flow 23.3 MGD (18 of 24 total Units) 14 MGD Y
Digester Target HRT 20+ Days (6 of 8 Units) 21.8 days' Y

1. HRT calculated assuming pump-back frequency consistent with 2008 representative storm conditions.
Conservatively assumed full pump-back was needed with each storm.

Nitrogen

Newtown Creek is not a BNR facility and does not have the infrastructure and equipment to remove
nitrogen. Thus, the nitrogen contained within the stored CSO volume, which otherwise would have been
discharged directly into the NYC waterways, would now be discharged from the plant. Because the
increase in nitrogen load from the WWTP is offset by the corresponding reduction in loads at the CSO
outfalls, there is no net increase in overall nitrogen discharged as a result of CSO storage and pump-
back.

A historical data analysis using 2008 as a representative year for storm frequencies and intensities was
used to evaluate the impact of CSO pump-back on effluent nitrogen loading. A “worst case” effluent TN
concentration during wet weather (16.5 mgN/L) was selected based on historical data analysis of wet-
weather events at Newtown Creek to estimate effluent TN loads during CSO pump-back. Based on a total
of 41 CSO pump-back events, with volumes ranging from less than 1 MG to 69 MG, the projected TN
effluent discharges from the Newtown Creek WWTP will increase approximately 224 Ibs/d on an annual
average basis. Only one quarter, or 56 IbN/d, of this increase will impact Combined East River TN TMDL,
as shown in Table 8-35. This impact is minimal and is not expected to compromise permit compliance,
assuming current operations are maintained at the Upper East River BNR plants contributing to the
TMDL, and no changes in effluent permits are implemented.

Table 8-33. Total Nitrogen Discharges for the UER and LER Treatment Plants with 60 MG CSO
Storage Tunnel to Newtown Creek WWTP

Condition Total Nitrogen Discharges
Combined East River TN TMDL Limit (Jan.2017) 44,325 Ibs/d
Actual East River TN as of Jan 2017 41,175 lbs/d
Modeled UER TN Compliance with final stepdown’ 41,000 Ibs/d

Net increase from CSO pump-back
1. Modeling East River Nitrogen Bulge — Update, July 24, 2015

~56 Ibs/d total nitrogen increase

Potential Implications of Increased Nitrogen Discharges from Newtown Creek

Process considerations related to the additional CSO loads due to increased effluent nitrogen loadings
from Newtown Creek and their impact to the overall East River Nitrogen TMDL must be recognized. One
quarter of Newtown Creek effluent Total Nitrogen (TN) is applied to the Combined East River Nitrogen
TMDL. Pump-back of the stored CSO increases the total influent nitrogen load, and subsequent effluent
load, from the Newtown Creek WWTP. The increased nitrogen load to the WWTP thereby reduces the
margin of safety in meeting the final Combined East River Nitrogen TMDL limit.

A=COM

with Haé en

Submittal: July 31, 2018 SD-121



CSO Long Term Control Plan Il
Long Term Control Plan
Newtown Creek

A net increase in effluent TN from Newtown Creek may need to be mitigated by increased TN removal at
the Upper East River (UER) BNR facilities. Any process limitations at the UER BNR facilities during
periods of pump-back at Newtown Creek, such as tanks out of service or poor DO levels, can increase
the risk to the BNR treatment process. These impacts could be further exacerbated during critical
conditions such as colder weather that could effectively limit the ability for the plant to completely nitrify.

Additionally, effluent TN limits likely will be stricter in the coming decades, and discussions of numerical
limits are currently underway. If future numerical limits substantially reduce the acceptable effluent TN
from the City’s BNR facilities, or if stricter TN limits specific to Newtown Creek WWTP are implemented,
any increases in net TN loads due to CSO pump-back could compromise permit compliance.

For these reasons, a conservative approach is taken in determining the maximum CSO storage volume to
both mitigate TN discharges and manage the risks of maintaining permit compliance. While this analysis
showed that the Newtown Creek WWTP potentially could handle up to 60 MGD of dewatering flow,
consideration is given to the fact that the Newtown Creek WWTP is a high-rate, step-feed plant with no
primary settling tanks. As such, a 40-MGD tunnel dewatering rate was deemed to be an appropriate